e |

~ Varimixer

1996-Present

OPERATING INSTRUCTIONS

FOOD MIXER
W150N

MK-I



MKI OPERATING INSTRUCTIONS

Flace the bowl in the bowl arms. Check that the bowl is
placed comectly and pushed all the way ino the bowl ams.
(Bowl truck is optional equipmant).

Place the mixing tool in tha bayonet shaft. The pin on the
mixing tool must be tumed into the bayonet groove.

MVarimier .|

A T - .

The bowd is raised and lowered by tumning the switch to
the up or down armow, respectively, Ensura that tha bowl
s placed correctly while the bowl is lifted, The bowl is
only moving as long as the control knob is activated.

19

It the mixer & equippsd with a timer, set the s raquirad,
by tuming the timer to the right, The timer will start at the
gamé lima as the mixer when the grean stan button is
pushed, and the mizarwill stop awlomatically, whean the time
rung gurl, If the mixer is stopped before the set mixing time
has runout, the imer will alss stop, and will ot contings unti
the mixer is re-starbed.

Sal the timer an *HOLD" when not usad:
olherwise the mixaer will not start.



-

Whian the bow i ied 1o its working position, the green start

bution = | < Is shinksg, and the mizer can be staned by
pushing the bution.

Wihan the mixar is staed, the grean lamp will be exdinguishad,
and tha red stop button will shine,

H moth lamps are shining and the mixer (s ot starting, a
saleby guard might be open, or the timer has run out. The
timer must then be set o a time or on *"HOLD®.

When the mixer has been starbed, push the speead selactor
benvar backwards to obtain the required speed,

The speed must be changed only
when the mixer is running.

Before the mixer is stopped, the speed salactor lever must
be moved bo tha lowes! speed.

The mixer must not be started when loaded
in high speed position.

When the speed has relumed 1o low speed the maxer i3
stoppad by pushiéng tha red stop button »= @ <.

When the mixer s stopped, the red stop butlon is
extinguished, and the gresn star buthan will ghine.

1 thse InodeT 65 slopged wien loaded in high spaad, tha bowl
rmust e remdved Tnom tie rikes and the spaed sol 1o lowest
spead belore the bovl i placed in the mizer again



Thee “JOG" Function:

Fhe mixer s provided wilh a special “JOG" funclion which can be used il e bowl

i5 fillad with a very sticky and heavy dough, and the ool can hardly pass through
whedn th bowl is liftad,

Whan tha bowl is a lithe more than half up, the green "JOG" button is shining, and
the funclion is ready for use. By seiting the adjusting knob 1o *bowl up"® at the
s5ame tema as the "JOG" bulion is pushed, the mator of the mixar will start and (ke
Bl weill go up,

If the adjusting knob 5 set o "bBowl down® at same flime as the *JOG" butlon is

pushed, the motor of the mixer will stan, but for safety reasons the bowl will not go
aowm.

When the bowl i in its highest position, this function will automatically be swilchad
off.

The "JOG® function cannot be used il an emargancy siop bulion might be

activated, or a safely guard might be opan. Af the sama ime the limers must ba
activated or be in pasilicn *HOLD".

Recommendad maxdamum spesads,

GENERAL INFORMATION:

The rmiwer is designed for manutaciure of products wihich do not during procassing cause resclions or emil substances which
may b delnmantal o the user.

Do not overtoad the mixer. Sticky and heavy doughs may reduce the capacily of the bowl by 75%. The capacity is further
reduced if the speed of the mixing tool is increasad beyand the recommendad values ar if a wrang mixing kool is used, Large
lumps of fat or cooked ingredients must be cut into small parts bafore thay are placed in tha bowil.

Prolonged overoad will make the mixer's motor pratection disconnect the mixer, Leave tha mixar tar apprax. 3 minutes
whareafier the miker can be restarfed.

Putting your fingers in the bowl while the mixer is running may cause injuries.
CLEANING:

The mixer should ba cleaned daily or after use. The mixer should be cleaned with a solt cloth and clean watar. Sulphonates
s0aps should be wsed with caution as they destroy the mixer's lubricants. Washing-down with a hosa s nal recosmmendad.

Bowis and mixing tools must be washed in soaps which do not atlack aluminium. The soap suppliers can recommend the
correcd typa of soap.

INSTALLATION:

The mixer can be placed directly on the ficor. Foundation bolls in the floor aro only necessary undar special condilions, a.q
on ships. Spacers can be insened under the mixer's feat, if tha ficor i not complately even.

Check that the voltage and frequency specified on the mixer's machine label are correct in relation to the place of
installation. The machine label is placed at the top right sida of the mixer, If the mixer is equipped with a 5 conducior
cabile, the mixer must also be connected to 0 (N). The arrow on the front of the planetary head indicates the direction

of rotation of the planetary head. On 3-phase motors the direction of rotation Is changed by interchanging 2 phases
of the connection cable or the maotor.

21



1.1

1.2

1.3

2.1

2.2

3.1

3.2

DIRECTIONS FOR ADJUSTMENT

ADJUSTMENT OF SPECIAL V-BELT AND SPEED:

A loose or worn special V-belt (A) can make the mixer change the speed by itsall,

The distance (B) = 305 £ 3 mim, is only indcalive as it depends on the tolerance of the special V-ball.

Start by fightening the V-belts (C).
Loosen the bolis (D) and the counter nut {E).

Tighten the bolt {F) until the V-balts are tense and tighten the counter nut (E).

Tighten the bailts (D)

Tighten the special V-belt (A) by moving one or two washars from (G) to (H).
Start the miser and leave it running while the nut (J) is tightaned. Do nat tighten it too much,

On tha front pulley set the stud (K) on the varispeed collar (L) must be placed inside the kwer fork (M), and on the
raar pullay sei outside the fork for balt tightanar [H).

Acfjust the speed by turning the stop screws (O) out or in.

The stop screws (O) on e speed kever should be adjusted so that the measuwrement (P} is 1-2 mim on the fronf and

the rear pulley, at low and high speed, respactively. Tighten the counter nuis (R) when the speed is comrectly ad-
justad.

Tolerances in the transmission might cause thal the special V-belt (A) is hitting the pins of the pulley sels (S), when
the spead has bean adjusted. In such cases the distance (B} must be reduced, and the speed must be readjusted.

Adjustment of high speed.

N

"

Adjustmant of low spead.




A 1918 %827 M@fﬁ .
——a = i|.;|:|;i:||;;].!.-"

; e A B
P | ol de o T ‘l_-_“.I"||I.-
- s -
T A P I | “.
' = e s
o P ¥ S

R

w AW S O A A
/]

J ! \ W1

b )
o




2.1

ADJUSTMENT OF BOWL HEIGHT:

Remaowe tha scraws (A) from the miser's rear
plate and remove the rear plabe,

The top positicn of 1he bowl can be adjusted
by micro switch (B) and stop screw (C).

The adjustment must ba made 50 thal the micro
swilch is actlivated before tha stop scraw hils
the skap (D). Cary oul the adjustment with gmp-
fy b,

The bottom position of the bowl is se1 by the
mucre switch (E).

I the bowl kit motor (F) has been exchanged, it
rmust be checked that the bowl lift malor does
ricd reach its outer positions whan e bowl 15
lified or boweered, respactivaly.

Thae micra swilch (&) activates the spacial “Jog™
function of the mixer when the bowl is = TPk
half way up. See page 4.

The micro switch (H) ("GE" bowl [i#t) is placed n
a special salety cycla which is only mounied in
eounires demanding this. The micra switch swil-
chas off tha motor of the mixer when the bowl is
jowarad. This is a double salety cycle &s tha
function is built o the standard control equip-
ment.

24

(X) = 303,25 mm

Thedistance (X} s measured from the botiom
side of the bayonet hole to the surface cnthe
bowl arms on which the bowl rests. The bowl
arms must be Bted to normial working position,
A gleel guide can be wsad on top of the bowl
IS,

Plaass malice thal the measuremant is made
from the botlom side of the bayonet hola, no
from the batiom side of the Bayonet shefl.



LOCATION OF COMPONENTS AND FUSES:

Contral boo
[}
|| 2 fuses B amp. super guick-acting. PN 20E-418.1
| i
\ Servo motor. PN 60E-517
1 i
\ ! Endstop switches for adjusting of speed. PN 20E-507TM
\ i /
| | /
. L
P | i
L L :."III i f)

- Tharmal ovedoad fuse for
bowl lift and 4 fuses:

2 pes. 2,5 amp. slow. PN 20E-416
2 pes. 5,0 amp. slow. PM 20E-417

~- Relay box
PM 150N-B8130 MEI
150M-88,530 MKl

- Bawl il matsr,
PN 150E-86

25






'n
&

D@ W N e O P =

Chrder No.

150N-2m
150M-21m
1 00-3m
BTa3532
100141
10d-136
STA3530
100-30
LR30
STA2030
S5TA3435
STAGD4E
100=101
100-108R
BE3E20
100-2
ETAB4ED
STAA532
150M-33
ETAZATE
ST AN
15-109
G0-106
100-37
100-100
1 00-05
100-2455
150M-31
160N-32
STASE50
STAGE44
STAGOST
100-97
100-272
100-205
100M-20 1
100N-1204
100-949
100-a8
STAS348
STABOST
100-1

PLANETARY HEAD

Description

planetary head assy.
ecoentng head mounied
main bearng mounbad
cirzlip 1001

distanca tube

eccantnic disc mounted
circlip 201

main shatt asay.

needle bearing roll 30x35x=20.5
kay BE=<T=20

circhip S5U0C

washer 5Ex7 2.5
neadle baaring comgl.
ciseal

naada baaring ring
actaniric

grocws pan R4
cirelip 1001

bayonet shalt assy.
circlip 5W4l

kiry AHxTx126

spring 133

ball 38 5.5

distence place

ball bearing 1730m, 6011 2RS1C3

misdle bearing 1332, HK 4520 2RS

disc

riemi pinion

rim pinion, lower

stnirw M10=160

sorew WM Qo1 DD

lockaasher 106mim

ball bearing K33n, 8211 2RS1C3
headcap

rubbar ring 1133

-t 1132

W-Beh F‘lﬂ.;

ball besaring £30m. 6211 2R51C3
ball bearing 130m, &211 2RS1C3
aorew MID=40

lockwasher 10mm

i wheel rim






TRANSMISSION

Fig. Ma. Order Mo, Description
1 150M-47M speed selaclor lever, asey.
2 STAIIE knob
3 STAS63E screw MBx40
d 20-310 ube
2] a0-47 11 clamp
¢ 30-47 .10 disc with ammow
) ETAS247 sorew Bl
2] STAI414 circlip A30
9 STAS450 senew M12x50
10 STAsA2T it K12
11 STAS439 serew MEwED
12 150M-598 molor pulley se
13 G60-15.1M pulley movable, assy,
14 150M-13m pulley assy,
16 15-156 tresd nipple
17 STAJZ20 grease nipple
18 15-46 toothed rack assy.
19 STAI40T circlip 180
20 STAS815 nut M16
21 15-18 bearing bracket assy.
22 ETAS345 screw b1 030
23 STAGO2E washer 20=10=2.5
24 1008M-6m anm for bearing assy.
25 60-13m pulley assy.
26 STABD1E washer $0x13=3
27 &0-13 pulley
28 60-285 pin
29 STAZ505 bearing bush MBOG10DU
30 g-15 pullay, movabla
K 15-103 ball bearing 15 &010 2RS1
az2 15-17 warispassd collar
a3 STa3410 circlip 250
34 T0ON-41 bearing shaf
35 STAZ022 key BExGxl?
36 100M-128 standard v-bell pulley
ar 27102 ball bearing ['41n 6208 2AS1C3
] STA3S14 circhip 521
ag 100M-6 arm for bearing
40 STAS34B screw M1DxES
41 STABDZE washer 10mrm
42 100M-143 distance tube
44 STABOAD washer
45 20-19 fork for belt tighiener
46 40P-275 spring tightening the v-belt
47 20-26 support bracket
48 27-16 lower fork
49 STABOE washer 40x13x3
50 ETASE12 screw MEx20
21 27227 clamging ring
52 STASBDZ screw M3x1l
53 &0-61.1 base for mator
54 STAasD1A screw Max20
55 STAS437 sorew Max2s
5 STABO2G washar 20x10x2.5
&7 20-148 threaded bush
5B 5TABE15 riud M16
59 £0-91 special v-belt
&0 STASE1D nut Ma
61 150MN-85.50 molor assy. 208/3PhE0 Hz 5.5 HP

20






F.
z
o

ScOwONOAWN=

-
-

11A
11B
11C
11D
ME
11F
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Order No.

140-23/24
140-68
STA 3464
140-69M
361205R
STA 3467
140-70
140-69.1
140-71.1
STA 5620

150E-86 (1993-1997)
140-86.5 (1998-
140-86.6 (1998-
140-86.15 (1998-
140-87
140-430
140-430.1
150E-70.2
STA 6205
140-116
STA 5454
140-117
60-110
STA 6010
STA 5344
STA 5345
STA 5825
STA 2527
STA 2530
140-127
140-128
STA 6010
STA 5678
STA 6518
31-128
STA 5088
140-119
140-120
140-121m
STA 5811
140-121.1
140-121.2
STA 5450

LIFT SYSTEM

Description

BOWLARMS

BOWL ARM SHAFT

SNAP RING 50UK
ECCENTRIC/MOUNTED
SUPPORT ROLLER

SNAPRING AS25

NUT M30X2

LOCK PLATE

BOWL ARM GUIDE PLATE
SCREW M10X25

BOWL LIFT MOTOR

BOWL LIFT MOTOR 220V 250MM
BOWL LIFT MOTOR 115V,250MM
BOWL LIFT MOTOR 24V, 250MM
WHITE CONTROL BOX (BOWL LIFT)
TRANSFORMER 240/120
TRANSFORMER 480/240 OPTION
PIN FOR SERVO MOTOR
COTTERPIN

FITTINGS FOR B/L MOTOR
SCREW M12X25

FITTINGS FOR SPRING

LIFTING SPRING

WASHER 10.5X20X2.0

SCREW M10X25

SCREW M10X30

NUT M10

BUSHING

BUSHING

ROLL FOR BOWL RING

BUSHING

WASHER 10.5X20X2.0

SCREW M10X50

PLUG BUTTON

ROLL FOR CLAMPING

SCREW M8X16 S/S

BRACKET

BOLT

DAMPNER

NUT M12

SOCKET JOINT

BALL JOINT

BOLT M12X50






Fig. No.

= o O L 3 —=

Fig. No.

10
11
12
13

Chrdar No.

150-T8N
100-75
150M-28m
STAG263
150N-2Tm
150M-T5m

Order Mo.

150N-TFRAM
150N-288M
150N-2TAM
150N-T5AM

BOWL SCRAPER OPTIONAL EQUIPMENT

TOOLS AND BOWLS FOR 150N

Description

hook assy, 150 gl

taal pin lor hook

whip assy, 160 gt

toal pin baaber or whip
flal bealer assy, 150 gl
bowl assy. 150 gt

OPTIONAL EQUIPMENT
Description

hook assy. 80 gi.
whip assy 80 gL
flat beatar B0 gt
bowl assy. B0 gt

224-150N — bowl scraper assy. — mot shown

BOWL SCREEN OPTIONAL EQUIPMENT

225-1500 — bowl screen assy. — not shown

3

Accessory Part No.
2131M50N
20FME0N

2051 50M
2031 50N

Accessory Part No.

213B0EN
207/80BN
203 B0EMN
20380EN






BOWL TRUCK ASSY. OPTIONAL EQUIPMENT
FOR 150N BOWL

Fig. Mo. COrder Mo, Description Accessory Part No.

1 2151 50w Bowltruck
2 100-206 FRubber block

28 100-2084, Fubber block, front
3 22R2TO Hanidbe
4 STA 5602 Screw M5x10 Hex. socket
& 22R30-520 Castor
<] 5TA 5642 Scraw M10=25 Hax. sockel
T STA 6513 Plug bution
3] 5TA 5608 Screw M10=35 Hex. sockel
9 22R140.1-TW Digtance piece (105mm) 4 1/8°

0 22W100H Bowiiruck, assy. 2151500

BOEN BOWL
215/808M Bowl Truck Assy for 80 O Bowd






&

- -

Order Mo,

140-2200
140-21
140-33, 1780
STA BSED
STA 5017
STA 5080
15-245
STA G518
212
BOM-214.6
B0M-214.3
BiM-213
STA 2530
140=27T0
140-274
ETA BR34
&TA BO27

MACHINE COLUMMN

Description

Maching Column
Top Lid

Rear Access Plate
Threaded Bushing
Screw MEx20
Screw MEx10 5.5
Arrow

Pilug Button

Knea Pad

Spacer M
Spacer IMM

Fiaad

Bowl Arrm Bushings
MSF Flate, Upper
MEF Flale, Lower
Lock WUk M5

Washer 18x6.4:21.8 MM






:

DT E - ® kW Rk

=
—_

11A
118
11C
11D
11E
1F

Order No,

140-23/24
140-68
STA 3464
140-69M
J61205R
STA 3457
140-70
140-69.1
140-71.1
STA 5620

150E-86 (1993-1997)
140-86.5 (1998-

140-86.6 (1998-

140-86.15 (1998-

140-87

140-430

140-430.1

150E-70.2

STA 6205
140-116

STA 5454
140-117

60-110

STA 6010

STA 5344

STA 5345

STA 5825

STA 25827

STA 2530
140-127
140-128

STA 6010

STA 5678

STA 6518

31128

STA 5088

140-119

140-120

140-121m

STA 5811

140-121.1

140-121.2

STA 5450

LIFT SYSTEM

Descripti

BOWLARMS

BOWL ARM SHAFT

SHNAP RING SOUE
ECCENTREICMDUNTED
SUPFORT ROLLER

SMAPRING AS25

NUT M30X2

LOCK PLATE

BOWL ARM GUIDE PLATE
SCREW M10X25

BOWL LIFT MOTOR

BOWL LIFT MOTOR 2200 250MK
BOWL LIFT MOTOR 115V, 250004
BOWL LIFT MOTOR 24V, 250MBA
WHITE CONTROL BOX (BOWL LIFT)
TRANSFORMER 240120
TRANSFORMER 480,240 OPTION
PIN FOR SERVO MOTOR
COTTERPIN

FITTINGS FOR BiL MOTOR
SCEEW M12X25

FITTINGS FOR SPRING

LIFTIMNG SPRING

WASHERE 10.5X20X2.0

SCEEW M10X25

SCREW M10X30

MNUT 1D

BUSHING

BUSHING

ROLL FOR BOWL RING

BUSHING

WASHER 10.5X20X2.0

SCREW M10X50

PLUG BUTTON

ROLL FOR CLAMPING

SCREW MEBX16 5/5

BRACKET

BOLT

DAMPNER

MWUT 12

SOCKET JOINT

BALL JOINT

BOLT M12X50



MICROSWITCH STAND
06/98 & On

STA 5312
STA 80563
& T,
T,
%/ 81173
STA 5241

140-173







&
;3

6 0B - O L0 B G0 PO -

Crrder No.

STA 3000
STA I
S1-152
20453
B0-86.1
140-148.1
A-457
STA SagT
STA B4R
STA 3017
STA BOBO
STA 5232
31744
M-188.15
a1-174.2
31-174.3
100-88.5
20-88.24
20E-416.1
20E-418.3

1998 & On
INSTRUMENT PANEL

Description

Cable Inbeq

Muts

Covar

Ground Labsd
UpDown Swikch
Froni Pamel

Ground Clamg

MNUT BAS

SCAEW MEx15
Cable Inlet

SCHEW MEx8
SCREW M4x8

Jog Swilch

Timér 20EW

Ean Swiich

Siop Switch
Contactor CI1& 208Y
Thermal Cwvarload 11-16
Fusa Holdar

Fuige



[
F
=

- L6/21 "030
XN NOSLM




